Parts List & Instructions
GAN DY 815 Rice Lake Street, Owatonna, MN 55060

Phone: 800-443-2476 / 507-451-5430
www.gandy.net / Email: sales@gandy.net

66FS12C
Orbit-Air® Applicator
Implement Mounted Hopper
Hydraulic Raven Monitor Controlled
10 Cu. Ft. (.28m®) Hopper, 450-Lb Chemical Capacity
w/ 12 (1-1/4) Outlets, Black Metering Wheels

For Use w/ 1” |.D. Tubing

Single Metering Shaft, No Clutch
(All Parts & Hardware in Place Unless Otherwise Specified)

The Following Parts Are Shipped Inside the Hopper:

Lo, 0197102-1...ccvviiiiieiein Manual Holder Bracket

2 i L04-0005-000........cccervrnene Cable Tie (5/16 x 15-1/4)

Lo, M10-0005-004...........ccuunee. Manual Holder

Lo, L07-0063-829.........cccvuvnee. Console

T, LO7-0115-651.......cccvvveeeee, Grain Flow, 10 Ft, 22 Pin

o, LO7-0115-652......ccccovveenn. Grain Flow Cable, 12 Ft, 22 Pin

Lo, L07-0063-484............c......... Wheel Speed Sensor

Lo, BAL-A.eei e Parts Carton (See Page for Contents)
Lo, 6212-D...cocvveriieiiiieeee, Air Pressure Gauge Carton (See Page for Contents)
Lo, B62-C ..o Run Hold Switch Carton (See Page for Contents)
Maintenance

Check all bolts for tightness after first two hours of use; check periodically thereafter.

Grease all fittings regularly.
There are Two grease fittings on hopper. These must be greased before use and periodically during use.
Locations: See page 11 for locations.

One grease fitting on each 1-inch bearing (D05-1000-010) (two), located on the 1-inch drive shaft (628720-13).
Lubricate chain as needed.
Periodically clean intake screen on hydraulic driven blower.

See Raven Operator’s Manual for operating and wiring instructions.

Page 1 of 26



63861-3....
63861-2....

Shipping Crate (10 CF Hopper)
Use: 2 Hex Bolt (3/8 x 2-3/4) (C03-0375-111)
2 Hex Bolt (3/8 x 5-1/2) (C03-0375-191)
8 Wrought Washer (3/8) (C02-0375-030)
4  Whiz Flange Nut (3/8) (C01-0375-030)
Hopper 10 Cu. Ft.
Use: 2 Sight Window (610851/26)
4 Mounting Rail (610851/27)
2 Pop Rivet (3/16 x 3/8) (C19-0187-030)
Decal, Gandy Orbit-Air Small (N02-0001-123) (on sides)
Decal, Gandy Diamond (4 x 7-1/2) (N02-0001-093) (on ends)
Decal, Caution (N02-0014-010)
Decal, Important, Metering Wheel (N02-0062-040)
Decal, Caution Black on Yellow (N02-0062-050)
1 Decal, Caution Plug (N02-0062-051)
Mounting Base, Hopper, Left
Use: 8 Hex Bolt (3/8 x 1-1/4) (C03-0375-051)
8 Lock Washer (3/8) (C02-0375-010)
8 Wrought Washer (3/8) (C02-0375-030)
8 Whiz Flange Nut (3/8) (C01-0375-030)
Mounting Base, Hopper, Right
Use: 8 Hex Bolt (3/8 x 1-1/4) (C03-0375-051)
8 Lock Washer (3/8) (C02-0375-010)
8 Wrought Washer (3/8) (C02-0375-030)
8 Whiz Flange Nut (3/8) (C01-0375-030)
Screen 10 Cu Ft Hopper
Cover, 10 Cu Ft Hopper
Use: 2 Clevis Pin (1/4 x 2-5/8) (C22-0250-200)
2 Cotter Pin (3/32 x 3/4) (C20-0093-020)
Cover Lock
Use: 2 Cotter Pin (3/32 x 3/4) (C20-0093-020)
Clear Windshield 10 Cu Ft Hopper
Use: 5 Hex Bolt (1/4 x 3/4) (C03-0250-030)
5 Lock Washer (1/4) (C02-0250-010)
5 Wrought Washer (5/16) (C02-0312-030)
5 Whiz Flange Nut (1/4) (C01-0250-030)
Shaft Gear & Driven (32-3/4 x 5/8 Round)
Plastic Bearing (5/8 Bore)
Flangette (For 63861-7 Bearing)
Use: 3 Carriage Bolt (1/4 x 5/8) (C04-0250-020)
1 Carriage Bolt (1/4 x 1) (C04-0250-040)
1 Wrought Washer (1/4) (C02-0250-030)
4 Lock Nut Nylon (1/4) (C01-0250-040)
Chain Sprocket, 21-Tooth (5/8 Bore)
Use: 1 Cotter Pin (3/16 x 1-1/4) (C20-0187-030)
Sprocket, 24-Tooth, (5/8 Bore x 1-1/4 Hub)
Use: 1 Cotter Pin (3/16 x 1-1/4) (C20-0187-030)
Chain Sprocket, 32-35 Tooth, (1-inch Bore x 3-5/8 Hub)
Use: 1 Hex Bolt (1/4 x 1-3/4) (C03-0250-070)
1 Lock Nut Nylon (1/4) (C01-0250-040)

RPREFEPMNMdMNDDND B

Page 2 of 26



....................... 628720-13............................ Shaft, (1-inch x 38 Long)
Use: 1 Cotter Pin (3/16 x 1-1/4) (C20-0187-030)
2 SAE Washer (1-inch) (C02-1000-020)
....................... D05-1000-010 .....................Bearing (1-inch)
Use: 4 Hex Bolt (5/16 x 3/4) (C03-0312-030)
4 Lock Nut Nylon (5/16) (C01-0250-040)

....................... 628721-1.....c..covevveverennnen Al Chamber, 12-Outlet
Use: 2 Hex Bolt (3/8 x 1) (C03-0375-041)
5 Hex Bolt (3/8 x 1-1/4) (C03-0375-051)
7 Lock Washer (3/8) (C02-0375-010)
5 Worought Washer (3/8) 9C02-0375-030)
7 Whiz Flange Nut (3/8) (C01-0375-030)

....................... M05-2000-000..................... Rubber Plug, 2-inch (For Air Chamber)
....................... 628721-3.........ccceeeveeennnn Angle Support, Air Chamber
12, MO05-0829-300..........ceeeeee... Gasket, Mixing Chamber
12 M10-0055-000.........cccuen.... Mixing Chamber (for 1 I.D. Tubing)
Use: 24 Hex Bolt Self-Tapping (5/16 x 3/4) (C03-0312-032)
....................... 5508242-33...........c.e.......... GASKet, Potting Box
....................... 641-3....ccce e AN Pressure Switch
Use: 2 Phillips Pan Head TC Screw (#8 x 1/2) (C07-0164-070)
....................... L10-0016-010...................... Potting Box
Use: 2 Phillips Pan Head TC Screw (#8 x 1/2) (C07-0164-070)
....................... M05-3000-000..................... Rubber Plug, 3-inch (For Hopper)
....................... 628720-18.................o..........Clean-Out Chute, 4-inch

Use: 1 Hex Nut (5/16) (C01-0312-010)
1 Lock Washer (5/16) (C02-0312-010)
1 Wrought Washer (5/16) (C02-0312-030)

....................... 62852-9.........c.ceceeveevenene. Angle Clamp, Tubing
Use: 3 Foam Clamp Strip 9-1/2 Long (62851-16)
....................... 5408326..............cccue.......... Bar Clamp, Plastic Tubing

Use: 3 Foam Clamp Strip 9-1/2 Long (62851-16)
4 Hex Bolt (5/16 x 2-1/4) (C03-0312-091)
4 Lock Nut, Nylon (5/16) (C01-0312-040)

Page 3 of 26



Sensors & Wire Extensions

Lo, L07-0115-456.......ccc0cevennee. Console Valve Adapter Cable
Lo, LO7-0115-557.....cccvcverenee, Cable, Single Shaft, No Clutch
T, 62851-28......ccevviveeieeeii, Mounting Bracket, Sensor
(Mounts to Flangette 09074690-4, Side Opposite Hyd Drive)
Lo 661-16.....cceriiririiiiiiiiinins Sensor Shaft
Lo, 5508442-35......ccccvvviieine Magnetic Hub, 5/8 Bore (Installed on Metering Door Shaft)

Use: 1 Cotter Pin (3/16 x 1) (C20-0187-030)

Mount Bracket & Parts for Hydraulic Drive Motor
Lo, B61-12...ciiiiiiece e Motor Mount (For Hydraulic Motor Drive
Use: Hex Bolt (5/8 x 3-1/2) (C03-0625-141)
SAE Washer (5/8) (C02-0625-020)
Lock Washer (5/8) (C02-0625-010)
Hex Nut (5/8) (C01-0625-010)
Hex Bolt (3/8 x 1-1/4) (C03-0375-051)
Wrought Washer (3/8) (C02-0375-030)
Lock Washer (3/8) (C02-0375-010)
Whiz Flange Nut (3/8) (C01-0375-030)
Lo, F02-0041-045.......cccovevrenene Roller Chain #41 (45-Rollers) (Hyd Motor to Drive Shaft)
Use: 1 Connector Link #41 (F02-0041-001)

NNPNMNPNNDNDDNDDN

Page 4 of 26



Hydraulic Drive Motor Assembly (6623-A)
Lo, K01-1022-000 .........c0coveneee. Hydraulic Motor
Lo 09073678-4......cccvvvvrveieianns Plate, Motor Mount
Use: 2 Hex Bolts (3/8 x 1) (C03-0375-041)
2 Lock Washer (3/8) (C02-0375-010)
Lo B61-2....cciiiiiiiieeee Sensor Bracket
Use: 2 Hex Bolts (3/8 x 1) (C03-0375-041)
2 Wrought Washer (3/8) (C02-0375-030)
2 Lock Washer (3/8) (C02-0375-010)
1o 661-13....ic e Regulator Block
Use: 2 Socket Pipe Plug 1/4-18 NPT (C06-0250-300)
4  Socket Head Cap Screw (5/16 x 2) (C06-0312-130)

Lo L08-SV10-230.......cccuveeuvene Solenoid Valve
Use: 2 Terminal, 14-16ga, Male #634005 (L03-0009-090)
1o, B61-11. i Sensor, Sprocket

Use: 1 Hex Bolt (1/4 x 3/4) (C03-0250-030)
1 Lock Washer (1/4) (C02-0250-010)
1 Whiz Flange Nut (1/4) (C01-0250-030)

Lo, B6L1-7 oo Sprocket, 13-Tooth (1-inch Bore w/ 1/4 Keyway)
Use: 1 Key (1/4 x 1) (5408320-25)
1o, B61-6...ccvveeiie e Bushing (1-1/8 O.D. x 1/2 Long)
Lo, B6L1-4...cciiiiiiiee e Sprocket, 20-Tooth (7/8 Bore)
Use: 2 Spring Pin (1/8 x 1-3/4) (C23-0125-200)
Lo B61-5....cciiiiiiie Collar, Hydraulic Speed Comp Drive

Use: 1 Hex Bolt (1/4 x 1-1/4) (C03-0250-051)
1 Lock Washer (1/4) (C02-0250-010)

Hydraulic Valve Assembly (6623-B)

o, L07-0063-195.......cccovvveenne. Hydraulic Control Valve, 16 GPM
Use: 3 Apt SAE 10, Male 1/2 NPT, Female Swivel (K04-0500-010)
Lo, B61-15. i Bracket, Motor Control (For 10 & 23/31 Cu Ft Hopper)

Use: 2 Hex Bolt (5/16 x 3/4) (C03-0312-030)
2 Lock Washer (5/16) (C02-0312-010)
2 Whiz Flange Nut (5/16) (C01-0312-030)

2 K02-0500-120 ........cccvneee. Hydraulic Hose, 1/2 x 120”
S K02-0500-014 .........ccoueneee. Hydraulic Hose, 1/2 x 14” w/ O-Ring Fitting on One End
1o, K02-0500-012 ..........ccoenuee. Hydraulic Hose, 1/2 x 12” w/ Fitting
Lo K02-0500-021 ........ccceevvenne Hydraulic Hose, 1/2 x 217
o, K04-0500-030 ......cccovvveenne. Adaptor, 1/2-NPT Swivel Female to Male
1o, K07-0500-010 .......cceevrnnee. Steel Pipe Tee (1/2)
Lo, K09-0500-000 .........c0cevenree. 90° High Pressure Sp Elbow (1/2)
Lo K11-0500-028 ........ccoruenvene. Steel Pipe Nipple (1/2 x 1-13/16)
Lo 62113 Hydraulic By-Pass Block Assembly w/Check Valve
1o K05-CV10-200........ccccvneee. Check Valve
1o 6296-1......ccoeiiieere e Hydraulic By-Pass Block

Page 5 of 26



....................... 62852-C..........ccecveevenennen. Metering Door Assembly, 12-Outlet (Black Metering Wheels)
1o, 62852-11....ccciiieiiiee Mounting Plate (12-Outlet)
Use: 2 J-Bolt (C16-0312-020)
2 Wrought Washer (5/16) (C02-0312-030)
2 Hex Nut (5/16) (C01-0312-010)

3.17 FT......M05-0125-050........ccervnens Rubber Strip w/ Adhesive (1/8 x 1/2)
12 ., M10-0055-000.........c.c......... Metering Cup (1-1/4)

Use: 26 Whiz Flange Nut (3/16) (C01-0187-030)
12 o, 62851-76....c0eeeeirriieeerriieens Hole Closures, Slotted

Use: 12 Extruded Washer (628720-20)
12 SAE Washer (5/16) (C02-0312-020)
12 Hex Bolt (5/16 x 1-3/4) (C03-0312-071) (Stainless)
12 Comp. Spring (E00-0420-012)

Lo, 62852-14......ccceveiiriiei Hex Shaft (31-7/16 x 5/8 Hex)
2 i, 63861-7....ccoevveireiiiriie i Plastic Bearing
4o 09074690-4........ccoovreenne Flangette, Bearing

Use: 4 Hex Bolt (1/4 x 3/4) (C03-0250-015) (Stainless)
4 Lock Washer (1/4) (C01-0250-012) (Stainless)
4 Whiz Flange Nut (1/4) (C01-0250-032) (Stainless)
12 . 62851-75....ccciiieiiee Metering Wheel Black
Lo, 62851-41......cccceveiiiiiie, Sprocket, 21-Tooth (5/8 Bore)
Use: 1 Cotter Pin (3/16 x 1-1/4) (C20-0187-030)

Page 6 of 26



Hydraulic Blower Assembly
62167-P8LH .....ccooovvvvrrnnee
B56-08636.........0..errvvreiens

L01-0034-004.........cccoueneeee.

5408320-25.......cccviiiiin

62167-3....
24078179-

I TR

K18-M024-000..........cc.......
Replacement Parts................

K01-0045-

D05-1000-
D10-1000-

003 ...

030 .o
011 i

Hydraulic Hose, 3/8 x 24” (Case Drain)

Blower Assembly, 8 GPM Hydraulic Motor, w/out Hoses
Blower Housing, Front & Back Set (Black Plastic)
Use: 14 Hex Bolt (1/4 x 3/4) (C03-0250-030)
28 SAE Washer (1/4) (C02-0250-020)
14 Lock Nut, Nylon (1/4) (C01-0250-040)
Back-Up Plate
Use: 4 Carriage Bolt (3/8 x 1-1/4) (C04-0375-051)
4  Lock Nut, Nylon (3/8) (C01-0375-041)
Mount, Blower (Plastic w/Coupler)
Use: 1 Decal, Warning Rotating Parts (N02-0055-010)
1 Decal, Important Hydraulic Motor (N02-0062-043)
1 Decal, Black on Yellow (N02-0062-050)
Fan, Impeller
Use: 1 Bushing (1-inch JA Bore) (L01-0033-002)
Key, Fan Shaft (1/4 x 1)
Shaft (6 Inch Long)
Key, for Coupler (3/16 sg. x 1)
Coupler (9/16 x 7/8)
(K18-M024-003 Black Plastic Coupler Sleeve) (5508230-5 1/8 x1 Key)
(K18-M024-004 Coupler for 9/16 Shaft on Hyd Motor)
(K18-M024-005 Coupler for 7/8 Shaft on End of Fan Shaft)
Hydraulic Motor, 8-GPM Casappa
Use: 2 Carriage Bolt (3/8 x 1-1/4) (C04-0375-051)
2 Washer, Motor Side, Stainless (62164-2)
2 Lock Nut, Nylon (3/8) (C01-0375-041)
Bearing & Locking Collar (For 1-inch Shaft)
Flangette, Round
Use: 6 Carriage Bolt (5/16 x 1) (C04-0312-040)
6 Lock Washer (5/16) (C02-0312-010)
6 Hex Nut (5/16) (C01-0312-010)
Screen, Blower
Use: 3 Pan Head Sheet Screw (#10 x 3/4) (C07-0187-090)
Guard, Blower Shaft
Use: 2 Hex Head Self-Tap Bolt (5/16 x 3/4) (C03-0312-032)

Page 7 of 26



The Following Three Packages Shipped Inside Hopper:

Lo, BAL-A oo Parts Carton Containing:
8 e C01-0625-010......cccccvrvenenen Hex Nut (5/8)
S IR C02-0625-010.....c.cccvevenenee. Lock Washer (5/8)
/R 09071598-5......cccvvvveririenannn, Stud Bolt, 5/8 x 13-1/2
2 i 5808318-5......ccceviireee Angle Clamp
4o, 550829-4......cccoveiiiiiieie Blank Plate, Air Chamber (To Close Off Unused Openings)
4o, 62852-20.......ccccevviiiiiieien Blank Plate, Metering Door (To Close Off Unused Openings)
Lo 6212-D ..oooviie, Air Pressure Gauge Carton
1o K17-P734-004 .........cccoen..... Air Pressure Gauge 4-inch
1. 62851-46.......cccevviiriiein Mounting Bracket, Air Pressure Gauge
2, K04-0250-375 ...oocvvevererennes Adaptor, Plastic, 1/4 MPT x 3/8 HB
4-Ft. ....M06-0375-000.........cocuenneen. Tubing, 3/8 I.D. x 1/8 Wall
1o, C01-0312-030.....cccervrverennen. Whiz Flange Nut (5/16)
1o, C03-0312-020......c.cccrvrverennen. Hex Bolt (5/16 x 5/8)
Lo, 662-C ..o Run Hold Switch Carton Containing:
Lo, Parts Bag ........ccoeevuveveiiennns Containing the Following:
- F03-0500-028.........ccvveernne. Sash Chain #50, 28 Links Long
2 M11-0001-000.........cccverene. S-Hook
1o, Run Hold Switch Assembly:
T 62150-20......cccciiiiieririiinnns Run Hold Mount
Use: 3 Hole Plug (3/8) (J03-0375-000)
1. L05-0001-001.......c.ccervrnnee Switch, Snap Action

Use: 2 Slot Rd Hd Mach Screw (#6-32 x 1-1/4) (C08-0138-140)
2 Shake Proof Washer (#6-32) (C02-0138-040)
2 Hex Nut (#6-32) (C01-0138-010)

T B611-1. .o Wire Assembly, Run/Hold
Use: 1 Strain Relief Bushing (J04-0500-000)
R C16-0250-010.........cocemveen. Eye Bolt (1/4 x 9/16 1.D. x 2-1/2)

Use: 1 Bushing (62150-22)
1 Fender Washer (1-1/2 O.D. (For 1/4 Bolt) (C02-0250-060)
Hex Nut (1/4) (C01-0250-010)
Coupling Nut (1/4) (C01-0250-101)
Hex Bolt (1/4 x 2-3/4) (C03-0250-110)
Compression Spring (E01-0664-4)
Key Ring (5/8) (M11-0001-000)
Spring (E00-0375-040)

PR R RN

Page 8 of 26



Hopper Assembly

(7-ALD) 1109 X3IH 91/S

310N 33S \
(d13IHSANIM) \
¥2-25829
(IHOIN 3SVE INNOW) (14371 3SVvd INNOW)

1-02£829 0L-0/829 |\ .y
(INN 3ONVT ZIHM 8/€) T
(91-ALD) 0£0-G/£0-10D

(11Og XaH v/1-1 X 8/€)
(91-ALD) 1G0-G/£0-€0D

(EHSYM ¥0018/8) 5
(91-ALD) 010-G£E£0C0D— /

(FHSYM IHONOIM 8/€)  /
(91-ALD) 0£0-62£0-20D

(¥3ddOH 14 ND 0l)
[-02/829

(ON1d ¥399nY .£)
000-000E-GOW .

(3LNHD LNO-NV31D) e
81-0C/8C9—

(LN X3H 91/S)
0L0-CL€0-10D +0€0-¢1€0-¢0D
. (¥3HSYM D01 91/5)
Fo_o-m_mo-mou

\\ﬁh/ (JIHSYM IHONOIM 91/S)

MSZ JDOTNOTAN 91/S)
y-ALO) 0¥0-1€0-10D

(dW V1D J1DONV)
/6725829

(dWV1D dv4)
TA%(0149

(1109 XaH v/ X ¥ /1)

A
~ —(G-ALD) 0£0-0520-€0D
ﬂf (¥3HSYM X001 ¥/1)

~(S-ALD) 010-0520-20D

,, (MFHSYM IHONOIM 91/S)
- [6-ALDJ 0£0C L0200

L (LNNIONYTIH ZIHM ¥/1)
—(S-ALD) 0£0-0520-10D

(N334D53)
(Z-ALD) €-198€9

(7/1-1 X91/S) 160-C1€£0-£0D
:3SN ONIGNL “A’l .1 ¥OA
(2¢/1-1 X91/S) 10L-21E0-€0D
35N ONIGNL Al F/1-1 304
310N

6212-A4 @iz

Page 9 of 26



Cover Assembly

~—C20-0093-020 (QTY-2)
(9/32 x 3/4 COTTER PIN)

C22-0250-200 (QTY-2)
(1/4 x 2-5/8 CLEVIS PIN)

63861-2—
(COVER 10 CU FT)

C20-0093-020 (QTY-2) @' R
(9/32 x 3/4 COTTER PIN) |

,/1

1406318 (QTY-2) }5
(COVER LOCK)

6212-A5 1y

Sight Window Assembly

C19-0187-030 (QTY-4)
(3/16 POP RIVET)

\INSIDE OF HOPPER
610851/26 (SIGHT WINDOW)

—610851/27 (QTY-2)
(SIGHT WINDOW MOUNT RAIL)

Use the same parts for other side of hopper.

6212-A6 @r3r2021)

Page 10 of 26




Drive Shaft Assembly

(P/e-1 X¥/1 1109 X3H)
0£0-0S20-€00— (INN MYDOTNOTAN 91/5)
[ —y-ALD) 0¥0-C1E0-10D

(LMdS NIVHD Z€ 8 HLOO1-G€E)

Z (ONIdV3g .1 )
el 0niEen L ()010-0001°50d
(#/1 1NN X201 NOTAN) AF @\ 7 (LAVHS . L &)
0r0-0520-10D —u g = /- €1-08L8¢9
(14dS NIVHD HLOO.-12) W %m:wm% moov
* |~ s ,,,.

(.1 ¥3IHSYM 3VS)
\,,,Lm-tg 020-0001-20D

| @a@\@ £ p/Lxol/e

(NId ¥3110D
—0€0-£810-0¢O

Tr-1829

PN (¥/€ X 91/S 1108 X3H)
—__ [7ALD) 080-C1€0-€0D

(IMdS HLOO1-+Z)
6-€98C9

‘ (ONI¥Y3Ig 8/S ¥)

(#/1-1 X91L/€ NId ¥31102D)
/—(¢-ALD) £-198¢€9

(2-ALD) 0£0-£810-02D

(8/ xi:mom JOVINYVD) /
€-ALDO) 0¢0-0520-¥0D—

s
@@ o (#/LLINJ¥DOTNOTAN)
V " (v-ALD) 070-0520- 10D
&

Mu-_owmo JO4 LIFONYH)
~{P-ALD) ¥-0697 2060

(LX¥/1 1108 3OVINIVD)
0¥0-05¢0-v0D

(1AVHS 8/S ) |
12-¢5829

62DS12-Al @iz

Part numbers with a (*) behind them have grease fittings. See first page.

Page 11 of 26



Metering Door Assembly (62852-C)

(3L1FDONVYTH)
(I3¥00u8ds 1-1z)  [7-ALD) ¥-069¥ /060 7

/

Ly-1G8C9

(NId ¥3LLOD #/1-L X 91/€)
0€0-/810-0¢0—-—

(¥Ov1g ‘ONIyv3g) @
(Z-ALD) £-198€9

(YOOQ ONI¥3LENW)
L L-¢G8C9

(dId1S Tvas)
0S0-GZLO-GOW

(¢1-ALO) 1£0-C1E0-€0D

(3IHSVM 3VS 91/5) \.V
(¢1-ALD) 020-C1€0-20D . |

(133HM ¥3d OML ‘3LV1d §VaAM)
(Ye-ALD) T£-15829—
T33IHM J3LFW JDV14)

(LNN IONYTH ZIHM 91/€) ZL-ALD) S/-15829

(92-ALD) 0€0-£810-10D

?\m-_xw:m r
(1108 X3H SSTINIVLS

\\\

(dND ONI¥3L1INW)
P (¢1-ALD) 001-1000-0LW
\\\ ‘
/V.x (ONINdS)
P Mﬂ\ (C1-ALD) 210-02¥0-003

X, (¥3HSYm a3anaa)
T (C1-ALD) 02-02/829

(3¥NSO1D I10H)
—(ZL-ALD) 9£-16829

1NN IONYH ZIHM SSTINIVIS 7/ 1)
7-ALD) 2€0-0520-10D

- |

NN /@// M%Im<>> MOOT SSIINIVIS #/1)
DN @ 7 7-ALO) £10-0520-¢0D

J (P/e X/l
(11049 X3H SSIINIVIS

(7-ALD) G10-0520-€0D

(14VHS XaH)
Y 1-¢98C9

62852-C (staron)

Page 12 of 26



Fastening Metering Door in Place (use one J-Bolt on each end of metering door)

///

S
//’/
S8
C16-0312-020 ffg

(J-BOLT) ?

EAR ON
METERING
DOOR

/ f
C02-0312-030_| | C01-0312-010

(5/16 WROUGHT WASHER) (5/16 HEX NUT)

J-bolt shown in place.

Page 13 of 26




Air Chamber Assembly

(1311nO-TlL
(JFGWVHD IV

1-1TL829

(14OddNS JTONY)
e-1¢/L8C9

:DZMOZ/:E_IZQQ ,
(/-AL®) 0£0GLE0-100

(MIHSYM LHONOIM 8/€)
(G-ALD) 0£0-G/£0-20D

(YFHSVYM JD0O18/¢€)
(£-ALD) 010-G/£0-20D —

(1109 X3aH ¥/1-1 X 8/¢€)
(7-ALD) 1G0-GZ£0-€0D

ATAWASSY dIMOTd

|

&OZ_mE ‘a’l.l 304
JIIWVHD DNIXIW

—(21-A1D) 000-GS00-0LW

\

P

(33aWVHD ONIXIW 13HSVD)
(Z1-ALD) 00£-6280-SOW

(F/ex9L1/S
(1709 X3H ONIddV1-413S

(¥Z-ALD) 2E0-21£0-€0D

. ON1d ¥399ny .¢)

.l B (710) 2000000
/ (1709 X3H | X 8/¢€)
(Z-ALD) 1¥0-G/£0-€0D

T (HOLMS dIV 13NSVD)
T €€-¢r 806G

(HOLIMS 33NSSTN V)
c-1¥9

(HOLMS dIV ¥3A0D)
0L0-2L00-01LT

MIADS ONIAdVI-413S T/ | X 8#)
7-ALO) 0£0-¥910-£0D

6612-A1 sreno

Page 14 of 26



Hydraulic Blower Assembly (62167-P8LH)

(ONISNOH ¥v3d )
(LNO¥4 Jo 139)

9€980-954

(N33305)
€-1€2809¢9

(1 X" ©S #/1-A3)

(LNNOW NV4)

L9129

(LNN JD0O1NOIAN 8/€)
(7-ALD) L¥0-GLE0-10D

(1 XOS9L/e-AT)

(DNISNOH ¥V3d B INO34 40 135) LL=6£18L0¥C

9€980-954 (Lavhs] \
(31v1d dN-XOva) €-£91¢C9 W
V-9€98095 — -

.\\

(1109 3DOVINIVD ¥/1-1 X 8/€)
(7-ALO) 160-6£€0-70D

(¥3113dWI NV4)
¥00-7€00-101 N

GC-0Ce80rS \

7 AN Y001 NOTAN #/UN
.~ [F1-ALD) 0¥0-0520-10D * |

,
(1709 IDVINIVD | X 91/S)

(9-ALD) 0¥0-Z1E0-70D

K |7\ _(oNHsna vr)
) ' Z00-€£00-10T

wmmxmss avs /L)
(8Z-ALD) 020-0520-20D

(1709 X3aH v/€ X ¥/1)
(¥ 1-ALD) 0£0-0520-€0D

(MINDS ¥/EX91-01#)

' (e-ALD) 060-/810-20D

(YJOLOW QAH WdD-8)
€00-G700-LOX

(INN YDOT1 NOTAN 8/€)
L (Z-ALD) 1¥0-G£€0-10D
k]
P (¥3HSYM)
@/ a-tgm-%_%

(1108 IOVINIVD ¥/1-1 X 8/€)
(Z-ALD) 160-6/£0-¥0D

(13$ ¥31dNOD)
~~—000-¥ZOW-8L

8 EIMERINZE)]
~(7-ALD) 110-0001-01Q

(V1102 JDO1 8 ONINVAG L)

/ - (¢-ALD) 0£0-0001-604

% (LINN XaH 91/9)
- (9-ALD) 010-CLE0-10D

(JFHSYM JDO191/5)

' (9-ALD) 010-C1£0-20D

A a/ (ONIddV1-413S 1109 X3H #/E€ X 91/S)
(¢-ALD) T€0-Z1£0-€0D

\ (@avno)
—/-9€€80659

62167-P8LH (11202021

Page 15 of 26



Hydraulic Motor Assembly (6623-A)

(LNNIDONVH ZIHM ¥/1)

(LdN 81-#/1 ©N1d 3dId)

(2-ALD) 00£-0520-90D (33IHSYM X001 8/¢)

(7-ALD) 010-G££0-20D
(M3YDS VD QH 1INDOS T X91/S)

@ﬂ\ (7-ALD) 0€1-ZL€0-90D
o El=199

/|
78982060 |9

S et e

/ (IATVA AQIONIT10S)
—0€C-0LAS-801

\-000-2Z01-10M

7

Q
mf (IYNIW¥3L 1YW 3In19)
N (XZ) 060-6000-€01

(JFHSYM XDOT ¥/1)
010-0620-20D

(1109 XaH v/e x ¥/1)
0£0-0520-€00

(1108 XaH v/1-L X v/1)
150-0520-€00

(3v102)
G-199

(3FHSYM XDO1¥/1)
010-09¢0-¢0D—_
(NId DNINJS #/€-1 X 8/1) J@
(C-ALD) 002-S210-€2D

(ONIHSNE)

(L4dS YJOSN3IS)

0€0-05¢0-100 V=122

(Ly# 13XD0¥dS 1-€1)
7 -/-199

(1708 XaH L x 8/¢)
N (p-ALD) 1Y0-G£E£0-€0D

(4FHSVYM LHONOIM 8/€)
~(2-ALD) 0£0-G/£0-20D

(YOSN3S)
LL-199

6623-A 20202

Page 16 of 26



Hydraulic Valve Assembly (6623-B)

(ASSY JATVA XDIHD)

(JOLOW NV4 AAH
(WO¥4 N¥NL3y
(71 X.ZL 3SOH QAH)

710-0050-C0N

\

\
 (JOLOW JOLOW NV4)
(QAH OL 33¥NSSINd)

(F1X.Z1l ISOH AAH)

(I1vW3ad/ IIVW

(yoldvav
0£0-0

€119

¥10

(LdN-Z/1 MOg13 406)
000-0050-60M

(31ddIN 3dId L1dN-Z/1)
8¢0-00G0-1L LM

(LdN-Z/1 331)
010-00G0-£0M \

dIN-C/1
0G0-¥0X

(.2l X.,.Z/1 3SOH AAH)
Z10-0050-20X

(YOLOVL OL N¥NL3Y)
(.0Z1 X.Z/1 3ISOH AAH)
0C1-00G0-¢0X—

(LdN-Z/L ©43VS 0L # JOLdvayv)

010-0050-70%

(YOLOW QAH WO¥4 N¥NL3Y)
(,lzX.Z/1 3SOH AAH)

-0050-¢OM

1 20-0050-¢OM

6623-B (1212021

(YOLDOVYL WO 3¥NSSINd)
N 0zl x.z/1 ISOH dAH)
-0¢ 1-0050-2¢0

N sz-w\_gm/\mo_#w_ohn_(oﬁ
010-0050-¥0X

(LdN-Z/1 04 3¥S OL# JOLdvav)
/- 010-0050-70X

(NOLOW 3AI¥Q)

QAH OL 3¥NSSINd)

W1 X221 3SOH QAH)
_—¥10-00G0-¢cOX

| (3ATIVA TONINOD QAH)
—G61-€900-£01

Page 17 of 26



Hydraulic Motor Hose Connections (Casappa 8-GPM Motor on Gandy Fan)

Y

T
o

i

E N
G
N/

O

RETURN PORT

(

PRESSURE PORT

CASE DRAIN

K01-0045-003 eomy

(IldN-Z/L OL3VS OL# dOldvay) -

= ~——INIWI1dWI WO

010-0050-¥0M = /
(3ATVA TOdINOD QAH) w,]]
G61-€900-£01

(1dN-Z/L OL3VSOl#
(yo1dvav

010-0050-¥0X

(1dN-Z/1 MOSF13 406)
000-0050-60M

/, (14-0L X Z/1 ISOH AAH)
\-0Z1-0050-20M
= L)
e G N
( (3, QINIVYW)

1404 N3NL3Y

@R — )

INIT FINSSIAd

JOLOW JAIMAd AAH NO
AD079 WNANIWNTY

R S Y /// I | | 5 ] I
E&_%mwm_mmm_w..w\k (1dN-Z/L OL3VS OL# ¥OLdvay) | (JOLOW 3AINQ) ,,
010-00S0-¥0N )| (aAHOL3dNSSIdd) || S (0£Z-0LAS-801)
"/ (FLXZ/LISOHAAH) | | 1nl ~—3ATVYA AIONT10S
(LdN-2/1 331) = ¥10-0050-¢0M—
010-0050-£0 A |
\ (,1ZXZ/1 ISOH AAH) (i QINAVYW) |
(FTYW OL ITVW34 TIAIMS *120-0050-¢OX 14Od FINSSId
(1dN-Z/1 doLdvay
0€0-0050-¥0X \
/ - - e JOLOW NV4 QAH OL 33NSSId)
( ) R s
JOLOW 3IMOT9 AAH . T i -
€00-G¥00- 10— (.71 XZ/1 3SOH AAH) W_o_w% ssvd-Ag) ~
\ ¥ 10-0050-¢OX-—~ ,
1 / = ) (14-01 X Z/1 3SOH AAH)
) ’ il i —0Z1-0050-20
- - o /
. / a—INIWITdWI OL
> / - - = I INIT NJN13Y
(71 X2/1 3SOH AAH) /
¥ 10-0050-¢OX— dWNS OL IHDIVALS
JO 13Od MOTd NON V OL
JOLOW QAH ¥IMO19 0L ————3SOH NIVJd 3SVDO 1D3INNOD

3SOH NIVdAd ISV LOINNOD—

(14-Z X 8/€ ISOH AAH)
¥20-G/£0-COX
3ISOH NIVJd 3SvD 8/¢

#xONOT 14-0C ¥IAO SNN O ISOH \F/€ IS Nk
#ONOT 14-0C OL dN SNNY O ISOH ./ L IS N
JIWOLSND AG A31NddNS 39 OL 3SOH NIVIA ISVD Mﬂ%ﬂ

6623-B1 @r0n021)

Page 18 of 26



Hydraulic Drive Assembly

MSZ JONVYTH ZIHM 91/S)

¢"ALD) 0£0-C1€0-10D

(ASSY IATVA DIMNVIAAH)
g4-€¢99—

(YIHSYM JDO191/5)
(2-ALD) 010-C1€0-20D

(1709 X3H /€ X 91/5)
(2-ALD) LE0-CLE0-€0D—

(¥FHSYM MXD0O18/S)
(2-ALD) 0£0-G290-20D

(33HSVYM MD0O18/9)

(2-ALD) 010-6290-20D .

(NN XaHB/S) LCL-L99

(¢-ALD) 010-6290-10D //W

(1109 X3aH Z/1-€ X 8/S) %
(2-ALD) 17 1-G290-€0D b

. (ASSY 3
“—V-€299

<= S (T-ALD) 0£0-6/€0-10D

(INNOW JOLOW)

(1109 XaH v/ 1-L x 8/¢)
\ (Z2-ALD) 150-6££0-€0D

(YaHSYM MD0O18/€)

Ze i
- f\/_\ 7»./\ (¢-ALD) 010-6Z€0-20D

(¥FHSYM LHONOIM 8/€)

L TZ-ALO) 080-57£0-207

(LNN IONVTH ZIHM 8/€)

(MNITJOLDANNOD L #)
__—200-1¥00-¢04
Mmmu_o\; ONOT S¥IT10Y-S7)
— INIVHO 437104 L7#)
~—G¥0-1¥00-¢04
ATVA DIMNVIAAH)

6612-A3 wuror2n)

Page 19 of 26



Wiring Connections for Models w/ Single Shaft No Clutch

(3719VD JOSNIS AVINNYYO) e S
Ll il o s MR 1£-5110-£07)
(ANNO¥D) () ¥OV19— P . NOISN3ILXT 14-¥2)

(+) 3¥IM Q38— / ///&\\m:m,«uézo:n_o

(3IMOd) (3SN4 dWV 0E/M) (+) IYIM Ty L a35A 1ON.) S
Y , /
.G3SN LON.) FIM IONVIO SUMAOSES A S
(319vD MO14) ,V

¢59-G110-£01

(STAIM IONVIO T)

(3sn4d/m 370SNOD)
628-€900-201

(14VHS ITONIS ‘318VD)
£§G-GLL0-L0T

(319VD JOLdVAY IATVA TOYINOD)
(3SN4 AWV G £/M) 9G¥-G 1 10-201
HOLIMS 38NSSTAd 3V

L# 14VHS 331GW (,.a3sn LON.) 3dIM a3y

" 39M AHM |
2 NOV19

(JOSN3S)
L1199

(ATVA TOYINOD DINVAAAH)

G61-€900-£01—
(D018 WNNIWNTY)
IATVA QIONI10S s €] ~| 99

NO S3¥IM a3y HLO9/

(3IATVA AQIONTTOS)
0€C-0LAS-801

(JOLOW DIINVIAAH)
000-¢coL-10M

\

6623-B5 (119r2021)

Page 20 of 26



Shaft Sensor

FASTEN TO BOTTOM BOLT \
ON FLANGETT \\
\

C02-0250-030 |

(1/4 WROUGHT WASHER)

C01-0250-040
(1/4 NYLON LOCK NUT)

\\

661-16 .
(SHAFT SENSOR) ﬁ\\/
62851-28 s C20-0187-030
(SENSOR BRACKET) ) COTTER PIN;
3/16x1-1/4
5508442-35
(MAGNETIC HUB)
Hydraulic Drive Sensor
@ —WHITE (0)
RED (+) BLACK (-)

" INDEX MARK
WIRING DIGRAM

FRONT VIEW OF CONNECTOR

1 [ 661-11
V[ (SENSOR)
1/8" MAXIMUM GAP \ ¢
~—661-4
(SPROCKET SENSOR 20-TOOTH)

Page 21 of 26




Decal Location (Drive Side)

—NO02-0001-093
' (DECAL ON BOTH SIDES)

0 0
0 [)

N02-0062-050

NO2-0062-040— | |[mz==—= 1——N02-0014-010
e /_,_//’/ (ON BOTH ENDS)
= —E=——
)
O T

" SERIAL NUMBER

6212-A3 @1

Clean-Out Decal Location

6212-A3 @zor21)

Page 22 of 26




Zero-Max Decal Locations (on Zero-Max)

LERO-MAX
SERIAL # DECAL\

U, o g s

6224DS-TM-B4 (si2021)

Front & Rear & End Decals

—NO02-0001-123
(FRONT & BACK OF HOPPER)

6212-A13 @o)

Page 23 of 26




Run Hold Switch

(ONIHSNg)
¢C051¢9

::z@z:%ooi:
LOLOSCO-10D

(ONI4S) //@ \
7-9990-103 \
(YFHSVYM ¥3aN3d /1)
0920-06¢0-¢0D

(LNN X3H ¥/1)
010-062¢0-10D

(INN X3H 28-9#) N
(¢-ALD) 010-G€10-10D =~ .

(HOLIMS) I
100-1000-601— =

(JFHSVYM 4O0¥d IAVHS 9#)
(C-ALD) 0¥0-G€10-20D

(MIJDS 7/1-1 X 9#) \\

(Z-ALD) OV 1-8€10-80D

(DN1d IT1OH 8/¢)
(€-ALD) 000-5££0-€0r

(ONIY) @l — JdIM JDOV1d

\ a3s010
~000-1000-L LW WJON
N3dO
(ONIYdS)
@/,,Ovo&mooﬁ @
ﬁ (ONIY) NOWWOD
O~ 000-1000-1 LW Gy

(1nog3A3 .¥/1)
——010-0620921D
&~

JdIM d3d

(LNN XaH ¥/1)

—010-06¢0-10D

(AT8W3SSY JdIM)
—L[-1199

\.%F/GZ_ISM_ 431133 NIVALS)
000-050-¥0r

(LNNOW Q1OH NNY)
—0¢-05129

(11089 XaH v/€-z X ¥/1)
~-0L1-0520-€0D

662-C (12012021

Page 24 of 26



Air Chamber Blank Plates:

Blank Plate (550829-4) is used to block off unused air chamber openings when not needed.

REUSE EXISTING GASKET
OR USESILICONETO SEAL . —~
AROUND HOLE Q

550829-4— [ 5<
(BLANK PLATE) Yo o
¥ <

a;y’

REUSE 5/16 BOLTS

~—~REMOVER EXISTING
MIXING CHAMBERS
THAT WILL BE BLOCKED OFF

6223-A23 @r202021) )

Metering Door Blank Plate:
Blank Plate (62852-20) is used to block off unused metering door openings when not needed.
To remove shaft; First remove sensor hub from shaft, then unbolt bearing flangette by sprocket on metering shaft

and pull shaft out. Reassembly by reversing instructions.

,~REMOVE METERING SHAFT

REMOVE EXISTING CUPS,

HOLE CLOSURES, WEAR PLATES,
METERING WHEELS, BOLTS,
WASHERS, AND SPRINGS

THAT WILL NOT BE USED

- 62852-20

REUSE EXISTING (BLANK PLATE)

#10-24 NUTS

6223-A24 (12012021

Page 25 of 26



Angle Clamp (optional mounting hardware & parts supplied with applicator)

09071598-5
(STUD BOLT 5/8 x 13-1/2)

J
5 C02-0625-010

5808318-5 . | <~ (5/8 LOCK WASHER)
(ANGLE CLAMP) <
i C01-0625-010

(5/8 HEX BOLT)

6212-A8 rann

Manual Holder Bracket

Mount manual holder to corner of hopper or convergent location on implement.
Store Operator’s manual, Packing List & Rate Chart of convergent access.

M10-0005-004
(MANUAL HOLDER)

0197102-1 y
(MANUAL HOLDER BRACKET)

L04-0005-000 (QTY 2)
(CABLE TIE)

HOLDER-1 (202021 )

66FS12C

April 1, 2022

(Revised from 3/21/22)
Printed in the USA

Page 26 of 26




